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Factory 63, Jungbong-Daero, Dong-gu, Incheon, S. Korea

EN 1020‘}(2004) TVRES-1 Certificate No. |IH20180202206-2

lity |H-BEAM
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Note
E=C+Mn/6+Cr/5+V/5+Mo/5+Nif15+Cu/15)
length : 200 mm
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